VOLANT COOL AIR INTAKES
PART NO: 19362
INSTALLATION INSTRUCTIONS
WWW. VOLANT.COM
TECH SUPPLORT: (909>

481-3888

1 VOLANT FILTER BOX 3 | 1/74’-20 BOLTS 1 6 MM NUT

1 VOLANT FILTER BOX LID 2 [ 378" BOLTS 2 [ 4 MM X 10 SCREWS

1 VOLANT AIR DUCT 1 6 MM X 25 BOLT 1 | 378" GROMMET

1 VOLANT FILTER BOX ADAPTER 1 [ 6 MM X 30 BOLT 1 19754 GASKET

1 [ RAM FILTER W/CLAMP 4 [ 174" WASHERS 1 3/8" NPT FITTING

1 COOLANT RESERVOIR BOTTLE 3 | 174" X 7/8" WASHERS 1 [ S5/8" NPT FITTING

1 | COOLANT TRAY 2 [ 3/8” WASHERS 4 174" TRUSS HEAD SCREWS
1 3 172" X 5 HUMP HOSE 4 | 174" LOCK WASHERS 4 | 174" RUBBER WASHERS

1 3 172" X 3 1/2* SLEEVE 2 [ 3/8” LOCK WASHERS 1 VOLANT RESERVOIR TRAY
4 [ #056 CLAMP 1 1/4"-20 NUT 1 | VOLANT RESERVOIR BOTTLE

6 MM X 25 BOLT

TOP VIEW THROTTLE 174" X 7/8' WASHER
BODY VOLANT RESERVOIR TRAY VOLANT \/ATER r \_ STOCK BOLT
VOLANT FILTER BOX °
| 174" X 7/8" WASHER RESERVOIR
CONTAINER TRAY 0
nﬂow%_u | —111 0} 174" X 7/8" LOCK WASHER
6 MM NUT ||| _ N 5
g xg e B2t e 2 i
SLEEVE i | —
STOCK BREATHER HOSE @ _-E | | ==
#056 @ ———— _l|
CLAMP ——mo r ———— ._/_IIII [ —
1 |
31/2° X 5 _ I F—
HUMP HOSE — p = N -
#056 #056 | = __.\A.nlmo BOLT
CLAMP CLAMP L - 1/4” WASHER
_m__ _m_ q 0 m -_ﬁ__mluuull/ FACTORY HOOD SENSOR
I [F—Z====c=H VOLANT BRACKET
5/8° NPT 3/8° NPT _nHHHHHHmw_ 174" WASHER
VOLANT FITTING  FITTING =l __wnmmmmmm_ 1/4* LOCK WASHER
AIR DUCT =l [EZ======d! 174" NUT
— iF-======f
MAF SENSOR GASKET =— —=- NOTE: MOUNT THE
FACTORY FACTORY HOOD
MAF SENSOR L J L Y, SENSOR ONTO THE
- — VOLANT BRACKET
s\naﬂ. gLl @ STAINLESS VOLANT FILTER BOX LID USING THE SUPPLIED
STEEL SCREWS HARDWARE,

(4> 1/4'-20 TRUSS

HEAD SCREWS

(4) 1/4* RUBBER WASHERS @ﬂ

FILTER BOX LID

@ 1/74*
@) 174" LOCK

SIDE VIEW

(2> 1/4’-20 BOLTS

WASHERS
WASHERS FILTER BOX

ADAPTER

NOTE: REMOVE AND
REUSE EXISTING
RADIATOR CAP AND
PREEXISING STOCK
MOUNTING BOLTS.

F—\

VOLANT WATER
RESERVOIR

U
1

=l

i

6 MM X 30 BOLT
174" X 7/8" WASHER

mvl STOCK BOLT

(@) 3/8" WASHERS
(@) 3/8" LOCK WASHERS
(2> 3/8"-20 BOLTS



